5"‘ SKID ROW OFFROAD

products by SFK Manufacturing, LLC

Installation Instructions
for

Front Skid Plate, JP-5000 and JP-5009
for

2007-up Jeepe JK Wrangler

Thank you for purchasing your new Skid Row Offroad front skid plate. It is
designed to give you peace of mind while traversing even the toughest trails.
Your skid plate package should come complete with the following parts:

1. (1) Front Skid Plate 5. (2) 3/8 Small Flat Washers
2. (4) 3/8-16 x 1” Carriage Head Bolts 6. (6) 3/8 Large Flat Washers
3. (2) 3/8-16 x 1” Hex Head Bolts 7. (6) 3/8 Lock Washers

4. (6) 3/8-16 Hex Nuts

Step 1: Remove the factory plastic front “skid plate”.

Step 2: Lift the front skid plate into place and simply bolt it to the frame as shown in the photo below.
Use the two hex head bolts at the top and the four carriage head bolts at the bottom of the skid plate. Place
the 2 small flat washers under the heads of the hex bolts to prevent damage to the finish. The 6 large flat
washers are used under the nuts and lock washers.

Step 3: Tighten all six bolts and you’re ready to hit the trail!

We hope you enjoy your new Skid Row Offroad Front skid
plate!
Sincerely,

The Staff at SFK Manufacturing, LLC

SFK Manufacturing, LLC You could win a cool Skid Row Offroad

PO Box 306, Shermans Dale, PA 17090 iackel cusifomized just for
Phone 717-582-3640 , , s ol
Fax 717-582-2640 by registering your new purchase at
www.SkidRowOffroad.com/registration/
www.SkidRowOffroad.com Annual Drawing to be held January 1*. Winner to be selected from all entries from prior year.

All entries must be recleved by December 31 to be Included in drawing.

One entry per person per Skid Row Offroad product purchased.

JP-5000 and JP 5009 7/31/08



JP-5000 and JP 5009 7/31/08



	The Staff at SFK Manufacturing, LLC

